Coleman
Generator

Model #PC0555523.01 Coleman generator

Here are the repair parts and diagrams for your Coleman PC055552301 generator. 

The diagram(s) below can help you find the right part.  If you’d like help, we invite you to call our customer service number at the top of the page, or click chat.

On this page, you can also find any manuals, installation guides and error code tables associated with this model.

For advice on diagnosing problems with appliances, lawn & garden equipment and other products, check out the videos, repair guides and articles in our DIY section.

Save to my profile

Showing 10 of 73 parts

Nyloc 1/4x20

#26

Generator assembly Diagram

Nyloc 1/4x20

Part #0040832

The manufacturer no longer makes this part, and there's no substitute part

BOLT, 5/16 X 9.0

#27

Generator assembly Diagram

Bolt, 5/16 x 9.0

Part #0046540.03

The manufacturer no longer makes this part, and there's no substitute part

Breaker

#13F

Generator assembly Diagram

Breaker

Part #0049072

The manufacturer no longer makes this part, and there's no substitute part

WASHER, STAR 5/16 (QTY 2)

#52

Generator assembly Diagram

Washer, star 5/16 (qty 2)

Part #0049234

The manufacturer no longer makes this part, and there's no substitute part

Bolt,wz 5/

#5

Generator assembly Diagram

Bolt,wz 5/

Part #0049279

The manufacturer no longer makes this part, and there's no substitute part

Flat Washer

#58

Generator assembly Diagram

Flat washer

Part #0049352

The manufacturer no longer makes this part, and there's no substitute part

FUEL TANK ISOLATOR (QTY 2)

#21

Generator assembly Diagram

Fuel tank isolator (qty 2)

Part #0055893.01

The manufacturer no longer makes this part, and there's no substitute part

Rubber Foot

#31

Generator assembly Diagram

Rubber foot

Part #0055894

The manufacturer no longer makes this part, and there's no substitute part

Handle

#46

Generator assembly Diagram

Handle

Part #0055907

The manufacturer no longer makes this part, and there's no substitute part

INSULATING BUSHING (QTY 4)

#9

Generator assembly Diagram

Insulating bushing (qty 4)

Part #0055950

The manufacturer no longer makes this part, and there's no substitute part